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Test Summary

MR

ELLE N Al FERRSE S FHM

Name of samples Rechargeable Li-ion Battery

B S Al 18650-2600mAh, 2600mAh, 3.7V, 9.62Wh

Type/ Model Battery Model 18650-2600mAh, 2600mAh, 3.7V, 9.62Wh

RIR &

Trade mark N/A

BRIF B TRRRESEER MBI B IR AT

Applicant Ningbo Ivneng lithium battery technology co. LTD

FRIF i il HIE TR M EATIOMELIT’2205

Applicant address 220 Jiangning Road, Jiangkou Street, Fenghua, Ningbo, Zhejiang, China

HiE TRRRESER MBI BIRAF]

Manufacturer Ningbo Ivneng lithium battery technology co. LTD

Ealbgpsichila AIETREmEATIOMELT’2205

Manufacturer Address 220 Jiangning Road, Jiangkou Street, Fenghua, Ningbo, Zhejiang, China

Bk ZH1E Telephone: Anjun Yang, +86-574-88935310

B FHRFE Email: 3388256833@qg.com

N EIME Website: www.nblvneng.com

@I & EEREEREBE

Appearance Blue Cylindrical Battery Pack

HmEE E3jth4A Battery Pack: 18 pcs;

Quantity of sample B2 ithits Battery Cell: 30 pcs

HmiRRF S F;th4R Battery Pack: 3036621-S1~3036621-S18;

Sample identification Ejth Battery Cell: 3036624-S1~3036624-S30

M ARIE REE (KXTRIEMAEMEHNENH) REFREFMESRIEITMIEE 1

Testing standard (2017), £838.375: $Erith
United Nations: Recommendations on the Transport of Dangerous Goods -
Manual of Tests and Criteria, Amendment 1 to Sixth revised edition, 2017
(ST/SG/AC.10/11/Rev.6/Amend.1), Section 38.3: Lithium Batteries

1## B Received date 2020-04-29

52 H#A Completion date | 2020-05-28

%% Remark:

REBAESKR, RESEM (BeE) #WAE “Bif” (B , B “BR” EKRHEITE, A0
B mE S WamAR mE e, FXMRIFSF, uaﬁlfﬂlﬁlhtniéiil‘%&%ﬁlf'i/ulﬁlaiﬁio
According to the Standard, a single-cell battery (Battery Pack) is considered a “Cell” (Battery Cell) and shall
be tested according to the testing requirements for “Cell”. This testing included the samples of Battery Pack
and Battery Cell as aforementioned. For testing details, please refer to Table of Test Conclusion and
individual test record page.
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Test Conclusion

ML

Clause Name of test Sample Condition Conclusion Remarks
=0l MR B & FR ETR NN i #F
. ) First cycle in fully charged state/S§§—N3c %
38.3.4.1 fitra‘-‘l:ITaitlioﬁltltUde REHEABTETR Pass -
= A 25th cycle ending i‘n fully charged state/s8 g
THEANREFREMEARTERE
. First cycle in fully charged state/S§§—N3c %
38.3.4.2 :ietsq? T2 Themal | s M2 s Pass -
BRI 25th cycle ending i‘n fully charged state/s8 U
THEANREFREMEARTERE
First cycle in fully charged state/$—N 2%
38.3.4.3 iiﬁ%ﬁT.S Vibration | ZEERMEBEAAT LR Pass B
i) 25th cycle ending in fully charged state/8 JGU
THEANREFREMEARTERE
First cycle in fully charged state/$—N 5%
38.3.4.4 RLET.4 Shock FEBBEHTERE I‘Da\ss 3
HE 25th cycle ending in fully charged state/8 JGU
ZHARNREFTHEEBARTERE
38.3.4.5 Short-circuit — s --
HNERED R 25th cycle ending in fully charged state/£8 JG:hU
ZHARNREFTHEEBARTERE
" First cycle in 50% charged state /8—4~3Z
IHT.6 BB MB AT Pass
38.3.4.6 Impact/Crush — N, --
R 25th cycle‘ ending |‘n 50% charged state/58 g
ZHEAREFEMEARE TR
RIST7 First f:ycle in fﬂI‘Iy charged state/Sg—/N &
38.3.4.7 O\;ercﬁarge RRARERTETE F\>a\ss --
SERSE 25th cycle ending i‘n fully charged state/58 g
THEANREFREMEARTERE
oA First cycle in fully discharged state/Z5—4>
38.3.4.8 gitjélr;?ggorced STR SR R S pass -
BRI R 25th cycle ending in fully discharged state/ G:hU

FTANMRBERRMEAYTENE

Test Conclusion/#& 35458 :
TR REEEE MR ARAREENAI R BEE FHM, #S 18650-2600mAh, 2600mAh, 3.7V,

9.62Wh, fkiE (X TRKEREMSHIENE) R FIREFMEIETTIEIT15£38. 3 # I T2 B MK

LRAERE G EFIERMNET, WNHERFEHTEHEKX.

The Rechargeable Li-ion Battery, Model 18650-2600mAh, 2600mAh, 3.7V, 9.62Wh submitted by Ningbo
Ivneng lithium battery technology co. LTD s tested according to Section 38.3 of Amendment 1 to the Sixth
Revised Edition of the Recommendations on the Transport of Dangerous Goods, Manual of Test and Criteria
(ST/SG/AC.10/11/Rev.6 Amend.1 Section 38.3). The test items are full items.

The sample received complies with Specification when Accuracy Method decision rule is applied.

MRER: BiE.
The test results: Pass.

% % HHEA/Date of issue: 2020-06-10
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T.1 Altitude simulation

EEEM

Test Method iR 753%

The samples were stored for at least 6 hours at a pressure of 11.6 kPa (1.68 psi) or less and a
temperature of 20 = 5°C (68 = 9°F). The samples were weighed before and after the exposure. The
cell/battery voltage was also determined before and after the test. 350X AR E #20+5°C, KKE
HARKF1LL.6kpaf BRI FEAR D F6N M. MHEREMNKFIRHITHRE, HIERBE.

Test Results/3liz 45 58

Sample No. Sampl Weight Weight Percentage Voltage Voltage Percentage Results
R e Before After of Weight Before After of residual @
Condit Test(g) Test(g) Loss Test(V) Test(V) Voltage
1on MRETR | MAERE | REH%K% | WkawmE | WlERE | REBE®
ﬁj‘:#ﬁ 2 G (5%) (GN) €V )
3036621-S1 | (C) | 48.817 | 48.815 0.004 4.136 4.133 99.927 | (6),(7)
3036621-S2 | (C) | 48.918 | 48.922 0.000 4.142 4.139 99.928 | (6),(7)
3036621-S3 | (C) | 48.953 | 48.956 0.000 4.132 4.128 99.903 | (6),(7)
3036621-S4 | (C) | 49.036 | 49.033 0.006 4.138 4.134 99.903 | (6),(7)
3036621-S5 | (C) | 48.992 | 48.995 0.000 4.142 4.139 99.928 | (6),(7)
3036621-S6 | (D) | 49.143 | 49.140 0.006 4.139 4.136 99.928 | (6),(7)
3036621-S7 | (D) | 48.718 | 48.715 0.006 4.135 4.132 99.927 | (6),(7)
3036621-S8 | (D) | 48.677 | 48.677 0.000 4.193 4.189 99.905 | (6),(7)
3036621-S9 | (D) | 48.703 | 48.701 0.004 4.142 4.138 99.903 | (6),(7)
3036621-S10 | (D) | 49.008 | 49.008 0.000 4.196 4.191 90.881 | (6),(7)
Results/4& R:

(1) Leakage/Smif.

(2) Venting/HEX.

(3) Disassembly/fi#{.

(4) Rupture/f§%4.

(5) Fire/& X.

(6) No leakage, no venting, no disassembly, no rupture, no fire/ TTiEik, FTHES, ThRiE, B, TEA.
(7) The open circuit voltage of each cell after testing was greater than 90%/FF & B EME iR I BT B B [E
#J90%.
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T.2 Thermal test
m B

Test Method ik 75 5%

The samples were subjected to temperature cycling consisting of the following.

The samples were weighed before and after the exposure. The cell/battery voltage was also
determined before and after the test. iR HEMRGHITH T REB/IANK . HRWABIEHITIRE, HidR
BE.

SamplesIn/ | The chamber temperature was raised to 72 + 2°C (162 * 4°F) within 30 minutes and
1+ mikfE maintained at this temperature for X* hours.
HERRE A0 IA_EFARI72 £ 2°C, FHUEHFIBEEX /MR,
The chamber temperature was reduced to -40 + 2°C (-40 £ 4°F) within 30 minutes and
maintained at this temperature for X* hours.
BEFERE 30D AR EI-40 + 2°C, FHUEFFILBEX AT,
Repeat the sequence for 9 additional cycles (total of 10 cycles).
EEMIRFMREINONEER (BIELIONMEIS) .

Samples After the 10th cycle, store the batteries at ambient temperature 20 £ 5°C (68 £ 9°F) for 24
Out/#mt hours prior to examination.
il EHEI0OMEIE, F20+ 5°CIMNET#EF24/0E, REREERT.

Note: The duration of exposure to the test temperature extremes(X*) was determined as below:
7 FEMASZRIGEREFFERE (X)) BRINTHRE:

[X] Small cells and small batteries: 6 hours; 7]y B F0 /)N it g6/ B ;

[] Large cells and large batteries: 12 hours. KBS FIAE 1A 12/)7 6 .

Test Results/{MlitzE R

Sample No. Sampl Weight Weight Percentage Voltage Voltage Percentag Results
HRms e Before After of Weight Before After e_of ]
Condit Test(g) Test(g) Loss Test(V) Test(V) residual
on | miEiE | WRERE | RERK% | WHHRE | MkEeE | Volteee
R | 2 G (5) CV9) €V ) TR
A E%
3036621-S1 (© 48.815 48.811 0.008 4.133 4.104 99.298 (6), ()
3036621-S2 (© 48.922 48.920 0.004 4.139 4.108 99.251 (6), ()
3036621-S3 (© 48.956 48.953 0.006 4.128 4.097 99.249 (6), ()
3036621-54 (© 49.033 49.030 0.006 4.134 4.105 99.299 (6), ()
3036621-S5 (© 48.995 48.992 0.006 4.139 4.109 99.275 (6), ()
3036621-S6 (D) 49.140 49.022 0.240 4.136 4.106 99.275 (6), ()
3036621-S7 (D) 48.715 48.711 0.008 4.132 4.103 99.298 (6), ()
3036621-S8 (D) 48.677 48.675 0.004 4.189 4.147 98.997 (6), ()
3036621-S9 (D) 48.701 48.681 0.041 4.138 4.108 99.275 (6), ()
3036621-S10 (D) 49.008 49.005 0.006 4.191 4.147 98.950 (6), ()
Results/Z5R:

(1) Leakage/5®i®.

(2) Venting/HEX.

(3) Disassembly/fi#{.

(4) Rupture/f§ %,

(5) Fire/& X..

(6) No leakage, no venting, no disassembly, no rupture, no fire/ TTifwi&, THS, TRk, THE, TEAX.
(7) The open circuit voltage of each cell after testing was greater than 90%/FF & &8 & AR FiX IS s FF B B JE
990 %.
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T.3 Vibration
=N
Test Method Ui /75%

The samples were subjected to vibration tests consisting of the following. The samples were weighed
before and after the exposure. The cell/battery voltage was also determined before and after the test.
HHERIGHITOTIREIMK . MK EIEHITRE, HidRBE.

The samples were firmly secured to the platform of the vibration machine without distorting the cells in
such a manner as to faithfully transmit the vibration. The vibration was a sinusoidal waveform with a
logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle was
repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting positions of the
cell. One of the directions of vibration was perpendicular to the terminal face. FFF1Ejth 28 E i 22 2 7E R
A L. RSUEZEFER, UTHZIEME200Hz, RBEBRLCEBI7THZ H—NMER, —MEFZLEE15H5 4
X BAETRZEE . LRSI EP—NEEvmEEEBESRRYE, SIS =AEREENTSEEEIF12
R, BNFHEBN N,

The logarithmic frequency sweep was as follows/X} #3355 a0 T~

[X] For cells and small batteries: From 7 Hz a peak acceleration of 1 g was maintained until 18 Hz is
reached. The amplitude was then maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 g occurred (approximately 50 Hz). A peak acceleration of 8 g was
then maintained until the frequency was increase to 200 Hz. Xt /NE S FI/NEE . 7H525 TR Lgni &
KINEE BRI K 1824, AEEIRIBRIFEOSENR (BRI L6ZNRK) FHILIMIMNEE 2 H A MEE L
8gn (SRZEZL)A50HF%E) , FHRAMEERFFESnE R INZEIE N E|2005#2% .

[ ] For large batteries: From 7 Hz a peak acceleration of 1 g was maintained until 18 Hz is reached.
The amplitude was then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 g occurred (approximately 25 Hz). A peak acceleration of 2 g was then maintained
until the frequency was increase to 200 Hz. 3t AKESFIAEM:  7HizE T IR R T LgnB R K INERE ER5hE
AH18H%E, AREIRIBARIFE0SENXR (BRHBL6ENK) FHEMMEERFEXMFEFILE2gn (SRELH25
#2%) , BERAIMEE RFEFE29nE RSN M EI2005##%% .
Test Results/Mix 45 R

Sample No. Sampl Weight Weight Percentage Voltage Voltage Percentage Results
Hams e Before After of Weight Before After of residual gEE@
Condit Test(g) Test(g) Loss Test(V) Test(V) Voltage
1on MRFIR | MAERE | REHE% | WKFEE | MXEEE | REABE%
ﬁiﬁ 2 (B (=) ¢ CV9)
3036621-S1 (© 48.811 48.809 0.004 4.104 4.036 98.343 (6), ()
3036621-S2 (© 48.920 48.915 0.010 4.108 4.105 99.927 (6), ()
3036621-S3 (© 48.953 48.951 0.004 4.097 4.096 99.976 (6), ()
3036621-5S4 (© 49.030 49.024 0.012 4.105 4.083 99.464 (6), ()
3036621-S5 (© 48.992 48.990 0.004 4.109 4.108 99.976 (6), ()
3036621-S6 (D) 49.022 48.943 0.161 4.106 4.074 99.221 (6), ()
3036621-S7 (D) 48.711 48.708 0.006 4.103 4.102 99.976 (6), ()
3036621-S8 (D) 48.675 48.672 0.006 4.147 4.143 99.904 (6), ()
3036621-S9 (D) 48.681 48.679 0.004 4.108 4.107 99.976 (6), ()
3036621-S10 (D) 49.005 49.003 0.004 4.147 4.145 99.952 (6), (7
Results/#5 R:
(1) Leakage/i@if.
(2) Venting/HE=.

(3) Disassembly/fig{%.

(4) Rupture/fg 3.

(5) Fire/& X.

(6) No leakage, no venting, no disassembly, no rupture, no fire/ TTifwi&, FTHS, Tk, THE, TEAX.
(7) The open circuit voltage of each cell after testing was greater than 90%/FF BB & NME F iR I s FF B B [
A990%.
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T.4 Shock
A

Test Method i /55%
The samples were subjected to shock. The samples were weighed before and after the exposure.

The cell/battery voltage was also determined before and after the test. The sample cell was secured to
the testing machine by means of a rigid mount, which supports all mounting surfaces of the sample. Each
sample was subjected to a half-sine shock as below: ¥ IG#H T THEMIK. SHEREMRETEHITIR
=, HieREE. URENFEREEESNECHEMERNESHRERERE. S MEREHETRTHEEZAS
TR -

[X] For cells: Peak acceleration of 150 gn and pulse duration of 6 milliseconds. /NEE TS : IE1E N
150gn, BKHIEFE6ZR.

[ ] For large cells: Peak acceleration of 50 gn and pulse duration of 11 milliseconds. X : IE{E
A50gn, BHIFELIZRD.

[ ] For small batteries: Peak acceleration of the smaller of the following, and pulse duration of 6
milliseconds: /\EBjth: BUEAN REMERIEE, BAHFFE6ZERD.

e 150¢gn.

e (100850 / mass of the battery in kg)

[ ] For large batteries: Peak acceleration of the smaller of the following, and pulse duration of 11
milliseconds: KHith: BN TRE/IMERIEE, BODFFEEER.

e 509n.

e (30000 / mass of the battery in kg)

Each sample was subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the cell for a total of 18 shocks.
BN AERAE=NEHEENBEMRESMNESEEZ=0hE, BEERAEEZ=0pE, B3t
£ 18X M.

Test Results/iMlitzE R

Sample No. Sampl Weight Weight Percentage Voltage Voltage Percentag Results
HRme e Before After of Weight Before After e_of gE
Condit Test(g) Test(g) Loss Test(V) Test(V) residual
on 1 piEE | MAERE | RER%% | UAGERE | MiEaE | Votege
#ER | 8 GO (5) N N FRARHE
7 %
3036621-S1 (© 48.809 48.809 0.000 4.036 4.036 100.000 (6), (7)
3036621-S2 (© 48.915 48.915 0.000 4.105 4.013 97.759 (6), (7)
3036621-S3 (© 48.951 48.951 0.000 4.096 4.096 100.000 (6), (7)
3036621-S4 (© 49.024 49.024 0.000 4.083 4.023 98.530 (6), (7)
3036621-S5 (© 48.990 48.990 0.000 4.108 4.108 100.000 (6), (7)
3036621-S6 (D) 48.943 48.943 0.000 4.074 4.074 100.000 (6), (7)
3036621-S7 (D) 48.708 48.708 0.000 4.102 4.102 100.000 (6), (7)
3036621-S8 (D) 48.672 48.672 0.000 4.143 4.140 99.928 (6), (7)
3036621-S9 (D) 48.679 48.645 0.070 4.107 4.107 100.000 (6), (7)
3036621-S10 (D) 49.003 49.003 0.000 4.145 4.144 99.976 (6), (7)
Results/£45R:
(1) Leakage/i@if.
(2) Venting/HES.

(3) Disassembly/fig{%.

(4) Rupture/fg 3.

(5) Fire/& K.

(6) No leakage, no venting, no disassembly, no rupture, no fire/ TiEik, THES, TiRiE, w3, k&
g

(7) The open circuit voltage of each cell after testing was greater than 90%/FF & B JE AE F ik I B FF B FE
ERY90%.
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T.5 External short circuit

5 BRAE BE

Test Method iR 75 3%

The samples were shall be heated for a period of time noted below, to reach a homogeneous
stabilized temperature of 57 + 4 °C, measured on the external case: J{E#FIAZIH A2 ERNVIEEE
57+4°C, HmEALMETRE—EHE.

e Small cells and small batteries: 6 hours. /NEERFI N E DR E6/NET.

e Large cells and large batteries: 12 hours. KE B F KBt E LR E12/0 0],

e [X] _1 hours, assessed depended on the size and design of the sample. __1  /J\BF, #RIBHER
RTgHIHE RS

The samples were then subjected to a short circuit condition with a total external resistance of less
than 0.1 ohm, until: A EAFHEMmIE SR A/ F0. 1RR B A S B PRI BR i 1 TRE 8%, B E:

e Small cells, small batteries and large cells: 1 hour after the external case temperature of sample
has returned to 57 £ 4 °C.
INERGES, NERANKE: HEMRINRIREEREZRIS7 £ 4 "CZERFFRBIRSLNE L.

e Large batteries: After the external case temperature of sample has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

REM: HREERE FEMNEXEAN—F, FRFHETZEE.

Test Results/3it 25 R

Sample No. Sample Condition Voltage Before Test(V) | Maximum Temperature, °C Results
HRRS MRS MR ATRE (1R HemE (°C) Z#HR
3036621-S1 (© 4.036 57.7 (4), (5
3036621-S2 (© 4.013 57.7 (4), (5
3036621-S3 (© 4.096 58.0 (4), (5
3036621-S4 (© 4.023 57.8 (4), (5
3036621-S5 (© 4.108 57.6 (4), (5
3036621-S6 (D) 4.074 58.2 (4), (5
3036621-S7 (D) 4.102 57.9 (4), (5
3036621-S8 (D) 4.140 57.8 4), (5)
3036621-S9 (D) 4.107 57.8 4), (5)
3036621-S10 (D) 4.144 57.9 (4), (5
Results/45 &

(1) Disassembly/fi#/.

(2) Rupture/fE 2.

(3) Fire/& X.

(4) No disassembly, no rupture, no fire within 6 hours after the test;lliX [F6/ A TRk, THKE, L&
.

(5) The maximum temperature did not exceed 170°C/R=BE N BT 170BKE.

Samples Condition note for T1 to T5ARIE T1E TE5MIRERIRTS&T

(A) Fully discharged state/5E £ .

(B) Undischarged state/7k i E..

(C) First cycle in fully charged state/S— N3 B FE N HE BHIST £ T H.

(D) After 25 cycles ending in fully charged state/$ —+ AN BB AT FE.
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T.6 Impact / Crush
&

Test Method iz 75 5%
[X] Impact (for cylindrical cells greater not less than 18 mm in diameter)/ {#&& GERFTERZRAF/)NTF18
R EAER M)

A test sample was placed on a flat surface. A 15.8 mm £ 0.1 mm diameter, at least 6 cm long, or the
longest dimension of the cell, whichever is greater, Type 316 stainless steel bar was placed across the
center of the sample. A 9.1 kg £ 0.1 kg mass was dropped from a height of 61 £ 2.5 cm at the intersection
of the bar and sample in a controlled manner, using a near frictionless, vertical sliding track or channel with
minimal drag on the falling mass. The vertical track or channel used to guide the falling mass was oriented
90 degrees from the horizontal supporting surface. iR IEHRBMAE—NFIEXBHTE L. ¥—5%3168!
TEEREE, HERZEA15.8mm£0.1mm, KEAZELD6 cm, HETHRKIAKE (BEFEAE) , HE
RS, F—FREN.1kg 0.1 kghy#iETF61 + 2.5 cmiIEE, TEZBMNBEEBNERHSR. EEH
BPSHEEAEERER, REF0E.

The test sample was impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of a 15.8 mm + 0.1 mm diameter curved surface lying across the center of the test

sample. Separate samples were used for each test. $EZ1EHRNARE, NS FIERNRE FITHSHEK
AREFONERLS.8 mm £ 0.1 mmTHERAMNNBEE. E—MAHRET—RET.

[ 1 Crush (for prismatic, pouch, coin/button cells and cylindrical cells less than 18 mm in diameter)/#f
E GERT®ER, £, BH/ANEmAERNTI8ZERNEHER B

A sample was crushed between two flat surfaces. The crushing was gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing was continued until the first of the three

options below has reached/ MM ER N FEZ BFE. FEAERHMK, EF—NMEMa EHEREREX
L) RLEER/EY . FKEREHT, BERHIUAT=MERz—:

e The applied force reaches 13 kN + 0.78 kN/AE N HY 7155 F)13 kN + 0.78 kN;

e The voltage of the cell drops by at least 100 mV; or/E8;ts A E THEZE /D 100ZK, 5H#H

e The cell is deformed by 50% or more of its original thickness/e;th T HZIE R 44 B EAI50% A L.

[ ]

A prismatic or pouch cell was crushed by applying the force to the widest side. A button/coin cell was
crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force was applied
perpendicular to the longitudinal axis/HHE 2 4% 4 B th KT M SR FE B0 — T MEE .« ZA4T/AE T A B St K2 M KL 248
REME. BFEEENSNHEENSEREE.

The test sample was observed for a further 6 hours. Separate samples that have not previously been
subjected to other tests were used for each test//MWiX# miFE—SWE6 /MY, KRHITIEMMNXBHEmAT
e o

Test Results/ilizx 25 R

Sample No. Sample Condition Voltage Before Test(V) | Maximum Temperature, Results
RS RERIRTS MRFTRE (R °C R
memE (°C)
3036624-S21 (© 3.656 116.4 (3), 4)
3036624-S22 (© 3.655 121.4 (3), 4)
3036624-S23 (© 3.660 54.9 (3), 4)
3036624-S24 (© 3.652 128.6 (3), 4)
3036624-S25 (© 3.658 59.0 (3), 4)
3036624-S26 (D) 3.656 124.5 (3), 4)
3036624-S27 (D) 3.655 102.7 (3), (4)
3036624-528 (D) 3.653 121.1 (3), (4)
3036624-529 (D) 3.661 104.3 (3), (4)
3036624-S30 (D) 3.659 55.2 (3), (4)
TRF-E;-012-Vv2.2 Date Issued: 2019-01-31
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Results/45 &:

(1) Disassembly/fi#/x.

(2) Fire/& X.

(3) No disassembly, no fire within 6 hours after the test/SUif /56 et A ThRK, TEAX.
(4) The maximum temperature did not exceed 170°C/R =R E R BT 1701RKE.

Samples Condition note/# SRS &5E

(A) Undischarged/A i E.

(B) Fully discharged/5e £ E..

(C) First cycle in 50% charged state/$8—/METF & HA: .

(D) 25 cycles ending at 50% charged state/$5 —~+ T4 32 % 7 B ji B B HA 4 i R

TRF-Eith-012-V2.2 Date Issued: 2019-01-31
Date Revised: 2019-11-25
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T.7 Overcharge
HBEFEE

Test Method Ui /75%
Batteries were subjected to a charge current of twice the manufacturer's recommended maximum
continuous charge current. 2{&Hi&E] HEFENRAFEABBEANHERTTE.

The minimum voltage of the test was as follows/& /s B9z B FIR N TORE -

e When the manufacturer’'s recommended charge voltage is not more than 18 V, the minimum
voltage of the test was the lesser of 2 times the maximum charge voltage of the battery or 22 V.

MR FEFPFRERENBEI8Y, KXW ENRBBEBENZE] FKITERATBBENMAER
BR22VZHBIBRNE

¢ When the manufacturer’s recommended charge voltage is more than 18 V, the minimum voltage of
the test was 1.2 times the maximum charge voltage. 1R RHEFRFTHEEBT18Y, AMXHY
BNFREBENE RIFERAFTERENL2ME.

Tests were conducted at ambient temperature 20 + 5°C. The duration of the test was 24 hours. jlli®{
7£20 + 5°CHYIMRIRE TH#EIT, L824/,

Overcharge Current/id 78 B35 2*3000=6000mA
Overcharge Voltage/id 78 B8 & 2%4,2V=8.4V
Test Results/ilix ¢4 R
Sample No. Sample Condition Voltage Before Test, V | Measured Overcharge Current, mA Results
ks HRRES MIKETERE (K MEMEFER (ER) ZR
3036621-S11 (A) 4.179 0 (3)
3036621-S12 (A) 4.175 0 (3)
3036621-S13 (A) 4.179 0 (3)
3036621-S14 (A) 4.177 0 (3)
3036621-S15 (B) 4.178 0 3)
3036621-S16 (B) 4.177 0 3)
3036621-S17 (B) 4.178 0 3)
3036621-S18 (B) 4.177 8 3)
Results/45 &R
(1) Disassembly/fi#{i.
(2) Fire/& X..

(3) No disassembly, no fire within seven days after the test/UiX /7R TRk, TEAX.

Samples Condition note/# SRS &5 E

(A) First cycle in fully charged state/S8— N2 FE R AR FEHE.
(B) After 25 cycles ending in fully discharged state/$8 —+ R 32 7 B AR B HASE £ 7T .

TRF-Eith-012-V2.2 Date Issued: 2019-01-31
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T.8 Forced discharge
SRR

Test Method iR 753%

Each cell was forced discharged at ambient temperature by connecting it in series with a 12 V DC
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
AERMET, BENBENERAEIL2VRERBIRLHITESINE, KERBREELSNIECVHEERA
FiE H8 E R R KT ER IR

The specified discharge current was obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell was forced discharged for a time interval (in hours) equal
to its rated capacity divided by the initial test current (in amperes). & & 84§ B B8 57018 T S BE A M B fs
HEBERNFRINEHABRRKE, BIBECHRHMEBERE N ATESEMRUMGER (L)

Test Results/ix 45

Sample No. Condition Initial Discharge Voltage of Voltage After Results
Hams HEIRES Current, mA Discharged Cell Test(V) zEm
AR Before Test(V) | mitiEeaE (f0)
) MRATERFE (40
3036624-S1 (B) 3019 3.213 0.000 (3)
3036624-S2 (B) 3003 3.196 0.000 (3)
3036624-S3 (B) 3001 3.179 0.000 (3)
3036624-S4 (B) 3006 3.252 0.000 (3)
3036624-S5 (B) 3001 3.241 0.000 (3)
3036624-S6 (B) 3005 3.158 0.000 (3)
3036624-S7 (B) 3002 3.206 0.000 (3)
3036624-S8 (B) 3004 3.253 0.000 (3)
3036624-S9 (B) 3012 3.265 0.000 (3)
3036624-S10 (B) 3009 3.261 0.000 (3)
3036624-S11 (C) 3023 3.339 0.000 (3)
3036624-S12 (C) 3006 3.350 0.000 (3)
3036624-S13 (C) 3004 3.294 0.000 (3)
3036624-S14 (C) 3009 3.341 0.000 (3)
3036624-515 (C) 3006 3.346 0.000 (3)
3036624-516 (C) 3004 3.347 0.000 (3)
3036624-S17 (C) 3010 3.341 0.000 [©)
3036624-S18 (C) 3002 3.337 0.000 [©)
3036624-S19 (C) 3004 3.346 0.000 [©)
3036624-520 (C) 3005 3.344 0.000 [©)
Results/Z5 &R
(1) Disassembly/fi#/.
(2) Fire/& X.

(3) No disassembly, no fire within seven days after the test/;lif G XA TLRIE, TENX.

Samples Condition note /4 fAR7SZ3E

(A) Fully discharged state/5E £ .

(B) First cycle in fully discharged state/55—/N 32 % 7t R F R B ST £ 7R .

(C) After 25 cycles ending in fully discharged state/88 —+ R AN32 % 75 B AR B BATT £ H ..
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Test samples

MR RER
Rechargeable Li-ion Battery, Model 18650-2600mAh, 2600mAh, 3.7V, 9.62Wh

A FREEEFEM, BihEE 18650-2600mAh, 2600mAh, 3.7V, 9.62Wh
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Test samples

MRHERRA

Inner Cell, Model 18650-2600mAh, 2600mAh, 3.7V, 9.62Wh, manufactured by Ningbo Ilvneng
lithium battery technology co. LTD.

RERE s, BE 18650-2600mAh, 2600mAh, 3.7V, 9.62Wh, HETKFEE R R ER AT
S

=
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Battery Label
Bt AR

Rechargeable Lithium Cell INR18/65
+ 18650-2600mah 3. TV 9. 62Wh Date 2020. 03, 10 E-

Hingbo lvneng lithium battery technelogy co.LTD
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AEBEMN

Important

1. REXAKKEPEEE, TEEFIHBIMERARE.
Nobody is allowed to photocopy or partly photocopy this test report without written permission of
UL.

2. ARETHUEAN . ERARKRWAZ BT

The test report is invalid without the signatures of Approver, Reviewer and Tester.

3. ARG RETT.

The test report is invalid if altered.

4. MEWHREEERIWN, NTWERGZHE+EXAEREBAREL.

Objections to the test report must be submitted to UL within 15 days.

5. AMEPUASSKE NS
Throughout this report a point is used as the decimal separator.

6. ARE NI EEIHFmRTITT.
The test report is valid for the tested samples only.

7. AREHARBBOTATRFEMERULEFULB TR &R 7R,

The test report does not grant applicant the use of UL name, trademark or label.

8. fRAAE S T B AL Y2 SRAE B AN S B T AL T BB (S AR A4S B WS BR A€ 25 A
UL’s liability under no circumstance will exceed the testing fee received from applicant for test
conducted hereof this testing report.

9. WNHEMERNEZHSIERAMER.

The test data and results do not have social proof function.

QM BN FIMULELEEBRAB M52 F]

Laboratory: UL-CCIC Company Limited Guangzhou Branch

otk TRETMHTNESFEAFAXBEHEE ZE8S

Address: No.8, Nanyun 2nd Road, Science City, Guangzhou Hi-Tech Development Zone,
Guangzhou, Guangdong, China

B, i&(Tel): +86-20-3213 1000

£ E(FAX): +86-20-8348 6777

MR B 4mA5(Post Code): 510670

Email: customerservice.cn@cn.ul.com

Web: www.ul.com
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